EN Read the entire instruction manual before you start installation and assembly. If you have any questions regarding any of the instructions or warnings, please contact your

local distributor for assistance.

& CAUTION: Use with products heavier than the rated weights indicated may result in instability causing possible injury.
« Mounts must be attached as specified in assembly instructions. Improper installation may result in damage or serious personal injury.
« Safety gear and proper tools must be used. This product should only be installed by professionals.
« This product is designed to be installed on wood stud walls, solid concrete walls or brick walls.
« Make sure that the supporting surface will safely support the combined weight of the equipment and all attached hardware and components.
* Use the mounting screws provided and DO NOT OVER TIGHTEN mounting screws.
« This product contains small items that could be a choking hazard if swallowed. Keep these items away from children

- This product is intended for indoor use only. Using this product outdoors could lead to product failure and personal injury.
IMPORTANT: Ensure that you have received all parts ing to the checklist prior to i 1. If any parts are missing or faulty, telephone your local
distributor for a replacement aVuS

MAINTENANCE: Check that the bracket is secure and safe to use at regular intervals (at least every three months).

DE @ Bitte vor Beginn der Montage und Zusammenbau das ganze Handbuch durchlesen. Bitte sich mit dem Handler vor Ort bei Fragen zur Anleitung oder Warnungen in

Verbindung setzen.
A\ VORSICHT: Bei Verwendung mit Produkten, die das zuléssige Gewicht iiberschreiten, kénnen Schéden oder méglicherweise Verletzungen die Folge sein. I N S I A L LATI O N M A N UA L
. Ha\(erungen soHen entsprechend den Montageanweisungen angebracht werden. Eine unsachgeméaRe Montage kann Schaden oder Verletzungen zur Folge haben.
« Sicher 1g und geeignete Werkzeuge verwenden. Die Montage des Produktes sollte nur von Fachleuten durchgefiihrt werden
« Dieses Produkt kann auf Wanden mit Fachwerk, massiven Beton- oder Steinwanden montiert werden.
+ Die tragenden Oberflachen sollten das gesamte Gewicht von Geraten und allen zusatzlichen Bauteilen sicher aushalten kénnen.
+ Nur die mif 1 Einbauschrauben 1 und die 1 NICHT ZU FEST ANZIEHEN
« Dieses Produkt enthalt K\elniel\e die Erstlckungsgefahr beim Verschlucken hervorrufen konnen. Diese Teile von Kindern fernhalten.
« Dieses Produkt nur in | verwenden. g des Produkles im AuBenbereich kann zu Verletzungen und Schaden fiihren.
WICHTIG: Vor der Mon(age bitte alle erhaltenen Bauteile mit der Bei oder fehlenden Teilen den Handler vor Ort nach Ersatzteilen
fragen.
WARTUNG: Die Halterungsklammer regelméafig auf Sicherheit und Stabilitat priifen (am besten alle drei Monate).

FR @ Lisez enti le guide d'utilisat avant de I'installation et le montage. Sl vous avez des questions concernant les instructions ou les avertissements,

veuillez contacter votre distributeur local pour une assistance.
A ATTENTION: L'utilisation de produits plus lourds que les poids nominaux indiqués peut entrainer une instabilité causant des blessures potentielles.
+ Les supports doivent étre joints comme spécifié dans les instructions de montage. Une mauvaise installation peut entrainer des dommages ou de graves blessures aux
personnes
* Un équipement de sécurité et les outils appropriés doivent étre utilisés. Ce produit devrait étre installé uniquement par des professionnels.
+ Ce produit est congu pour étre installé sur des murs avec poteaux en bois, des murs en béton massif ou murs en brique.
« Assurez-vous que la surface de soutien supporte en sécurité le poids combiné de 'équipement et de tous les matériaux et composantes associés.
« Utilisez les vis de montage fournies et NE SERREZ PAS TROP les vis de montage.
« Ce produit contient de petites piéces qui peuvent causer un étouffement si elles sont avalées. Eloignez ces piéces des enfants.
+ Ce produit est prévu uniquement pour une utilisation & I'intérieur. L'utilisation de ce produit a I'extérieur peut entrainer une défaillance du produit ou des blessures aux
ersonn

IMPORTANT Avant l'installation, assurez-vous que vous avez regu toutes les piéces selon la liste de vérification des composants. Si une piéce est manquante ou
endommagée, téléphonez a votre distributeur local pour qu'il la remplace.
MAINTENANCE: A intervalles réguliers (au moins tous les trois mois) vérifiez que le support est d'utilisation sire et fiable.

RU @ Mepen Ha4anom yctaHoBKM 1 CGOpKM NpoYMTaiTE PYKOBOACTBO MO ycTaHoske. Ecnn y Bac BosHuknM 160 BONpOCH! A unn i ¢ Bawum
ans .
A\ BHumakme: cnon1s308akHUe NPOAYKTOB, BEC KOTOPbIX NPEBLILIAET YKa3aHHbI PACHETHBITt BEC, MOXET NPHBECTH K 6 "
. Onopm HOMKHbi GbiTb YCTAHOBNIEHSI, Kak 3TO MOKA3aHO B MOHTa)KNb\X VMHCTPYKUMSIX. HenpasunibHas YCTAHOBKA MOKET NPUBECTH K nonyqenmo Cepbe3HbIX TPaBM
TpoykT omkeH
. npo nykt QNS YCTAHOBKM Ha CTeHb, TBepable CTeHb! UM KM CTeHb.
* YBeauTech, YTO Hecywas BbIJEPKUT BEC " BCero "
.t wayuwe B wypynsl 1 HE MEPETSATUBATb yCTAHOBOUHBIE wwypyMb!
+ [aHHbIit NPORYKT COREPXHT [AeTany, KoTopbie ONaCHOCTb YAYWEHHS NpH Takvie peranv XPaHMTb B HEAOCTYNHOM ANst AeTevi MecTe.
« MaHHbIi npoayKT Tonbko AnA aHHOTO NPOAYKTA Ha YIMLIE MOXET NPUBECTM K NOMOMKE MPOFYKTa M MOMyueHMIo TPasM

BAXKHO: epen yCTaHOBKOM yBeauTeCs, 4To Bbi nonysmin ‘sce ReTarn  cooTBeTCTOMN 60 CTGKOM KOMNIIEKTy/oLLYIX. ECIM He XBaTaeT KaKitx-NMB0 AeTaneit Ml OHW ONoMaHsI, CBsXUTECH ¢ Baluui
MECTHbIM pacnpocTpaHuTenem no sonpocy 3aMeHbl.
TEXHUYECKOE OBC. VE: perynsipHo (Kak MUHAMyM, a3 B TpH MecALa), 4ToBbI it Gin uero 6bin0

ES @ Lea todo el manual de instrucciones antes de comenzar la instalacion y ensamble de la unidad. Si tiene alguna inquietud con respecto a las i fones o ias, i con su

distribuidor local
A\ PRECAUCION: utiizar con productos de mayor peso al indicado en los limites de peso podria ocasionar inestabilidad y posibles heridas personales.

« Los soportes deben acoplarse tal como se indica en las instrucciones de ensamble. Una incorrecta instalacion podria ocasionar dafios y serias heridas personales.
« Utilice las herramientas y equipo de seguridad adecuados. Este producto solo debe ser instalado por profesionales.
« Este producto esta disefiado para instalaciones en paredes de madera sdlida, concreto sélido o blogues.
«+ Asegurese de que la superficie de fijacion sostenga de manera segura el peso total del equipo y todos sus componentes y hardware.
- Utilice los tornillos de ensamble suministrados y NO aplique demasiada tensién a los tonillos.
+ Este producto contiene piezas pequefias que representan un riesgo de asfixia. Mantenga estas piezas fuera del alcance de los nifios.
« Este producto esté disefiado para uso en interiores solamente. Utilizar este producto en exteriores podria ocasionar fallas y heridas personales.
IMPORTANTE: Asegurese de que haya recibido todas las piezas segiin la lista de verificacién de componentes para la instalacion. Si falta alguna de las partes, o esté dafiada, comuniquese con su
distribuidor.
MANTENIMIENTO: Compruebe periédicamente que el soporte esté asegurado y listo para usar (al menos cada tres meses).

PT @ Leia todo 0 manual de instrugdes antes de iniciar a instalagdo e montagem. Se vocé tiver alguma divida sobre quaisquer uma das instrugdes ou avisos, por favor, entre em contato com o

seu distribuidor local para assisténcia.
A\ ATENGAO: O uso com produtos mais pesados do que os pesos mdlcados pode resultar em instabilidade, causando possiveis danos.
. Os suportes devem ser anexados como nas A msla\acao incorreta pode causar danos ou sérias lesdes pessoais.
de seg devem ser utmzadas Este produto s6 deve ser instalado por profissionais.

CEste produto & projetado para ser instalado em pilares verticais de paredes de madeira, paredes de concreto sélido ou de tjolos
« Certifique-se que a superficie de suporte suportara com 0 peso do e todas as ferragens e componentes anexados.
- Use os parafusos de montagem fornecidos e NAO APERTE EXCESSIVAMENTE os mesmos.
« Este produto contém pequenas pegas que podem causar asfixia se ingeridas. Mantenha esses itens longe do alcance de criangas.
« Este produto destina-se somente para uso interno. Usa-lo em ambiente externo pode causar falhas no produto e lesdes pessoais.
IMPORTANTE: Assegure-se que vocé recebeu todas as pecas, de acordo com a lista de componentes, antes da instalagao. Se alguma pega estiver faltando ou é defeituosa, contate o seu
distribuidor local para substituigéo.
MANUTENGAO: Certifique-se que o suporte seja seguro e protegido para o uso em intervalos regulares (pelo menos a cada trés meses)

AR @ Sl ol sl Joesi¥ ol 5l f I ) 0 )ty S i 51 il 5 SIS 1 anly S5 el 08 Sy SIS Y1 el S ol
a il e a3 61 e Il S 5 aal o) 551 e S o340 s o iall 138 Q3T 535 35

A § sl Rt Aiay (i pel ) b Cpin Y i 5 OS2 el a5 3 EAAJV._;UL“J}‘_;M,A}L‘SJAQA\LJJW
L alitl i jea Ll i) 138 (a5 iy Al 5015 Al Clana pladil iy

b Ol ) bl Bl A e Ot ) At B e s Ot e 4 T il 13 e il -

e Aaalall il gSall 5 8361 05 e 553 Slanall 3l IS Jasise selall ghandl G (e 3S6 o

Ny plSa) 8 o i ¥ g 48 all A lall Sl palne 2l o

s ealinl) 538 Jaial UYL Y1 ) e 535 8 5 pken sealie ezl 13 5 ing o

Apeadt Aa) i gan f allaes ) il s gl 13 plaaid (535 8 L 3l plaaisl Gaada il s e

Ll i e pumall i) ol g pally Litls iV ol cigma 5f 53 gtk i S (g1 llin 3 55 OIS 1€ 6 oul) 8 il e 88 a5l il Lpile (5 s (30 i sSll qsan of 000 2S00

(03 A JS S o) Ralitia @l 53 e 4ala350Y (el 5 a8 il o BiaTiAdal

JA @ <F¢¥Hﬁ‘(%&ﬁb%ﬁﬁl&?NTIDEY}&E%EH%E'.*'—(K TOEIRSRAR EFESICELCTRBERA T T VELS, BEFVOBEDREEF TEHLahE
TELY,

A\ EE: EETHEY BRSO, FRE AR GRS SR TR BYES, 100x100/100x200

S N OTRSRE Ot R TS TR, B A A R ST TN BIET. w =
e WMV8050 [ v Errermeres: R
- ARG IE AR 2 (A= e E Efe >R < & 3 H

R e At 7:7@%‘?%&3/1“ B R e R e cremn, gc  300x200/300x300

BHENEIGF R DZERL A ERLTHED T EGVRIICLTZEL,

- ARRITIIRILAATESE LT BBRIEDB M NIBRATENTVE T NS LB FROFOBHEVHRICRELTIZEL,
- ARRIERAEADHEENELTOE T, ARRERATER T 5L WROFEEPFKGE ’é#(’é‘hﬁﬁ‘)it

EE: BB IO CMRERDF Y AMIRWLTOEBROEFITIcdHBH THEREEL

RN R LS VBEPRMERDBEE. SHRDICHTY, BEEVOMEDHRIEREET eauS’(L EIETEE LN,
RPEE: T 57y NIRSITERA T BT BIINIC (D75<EH 3 n ABIN)FTY I LTIEEL,

400x200/400x400

page 8



Package content

fom (o (o (o (oo (oo (oo

M4><16(x4) M4x20 (x4) M5x16 (x4) M5x20 (x4) M5x30 (x4) M5x35 (x4) M6x16(x4) M6x20 (x4)
M-B M-C M-D M-E M-F M-G M-H

(oo (o (o (om0 () @

M6x35 (x4)  M8x16 (x4)  M8x30 (x4) M8x50 (x4) Ms’\ﬁm) 15x16x3 Bolt cap
M-I M-J M- K M-

M-| L M-N (x8)  M-O (x4)

v =8

M6 x 64 (x6) M6 X 64 (x6) 10X50 (x6)
W-A W-B

—

Allen key
W-C W-D

page 2 page 7



Mounting on wood

M-A _..ML (4X)

M-M, M-N (4X)

page 6 page 3



Mounting on concrete or Mounting on concrete or
breeze block (option 1) breeze block (option 2)

page 4 page 5



